



14939

| Parts List | | | | | |
|------------|-------|-----------|-----------------------------------|-----|----------|
| Ref | Class | Part | Description | Qty | Footnote |
| 1 | 25 | 62705001 | O-RING | 2 | 2,5 |
| 2 | 17 | 858580001 | PIN, Dowel | 2 | |
| 3 | | 881900T01 | MOUNT | 1 | |
| 4 | 10 | 898487 | SCREW, (M12 x 175) | 2 | |
| 5 | 12 | 32834 | WASHER, (.9375 x 1.750 x .172) | 2 | |
| 6 | 12 | 28421 | WASHER, (1.5 x 3.05 x 0.13) Stain | 2 | |
| 7 | 11 | 896963 | NUT, (M12) | 2 | |
| 8 | | 8M0008611 | SCREW, (M8 x 50) | 4 | |
| 9 | | 897206T02 | PUMP ASSEMBLY, Oil | 1 | |
| 10 | 10 | 824832 11 | SCREW, (M6 x 50) | 6 | |
| 11 | 26 | 804349004 | SEAL, Oil | 1 | 2,5 |
| 12 | | 897961T01 | BRACKET ASSEMBLY, Shift Link | 1 | |
| 13 | 10 | 42975 | SCREW, Drive | 2 | |
| 14 | | 98889 | LATCH | 1 | |
| 15 | | 824015 | CUP, Barrel Retainer (Small) | 1 | |
| 16 | 87 | 889514A01 | SWITCH | 1 | |
| 17 | 10 | 880750 20 | SCREW, (M3 x 20) | 2 | |
| 18 | | 884256 3 | SEAL | 1 | |
| 19 | 17 | 23784 | PIN, Dowel | 1 | |
| 20 | 10 | 821300 20 | SCREW, (M6 x 20) | 3 | |
| 21 | 12 | 8M0001538 | WASHER, (0.94 x 1.50 x 0.65) SS | 2 | |
| 22 | 12 | 40023 17 | WASHER | 4 | |
| - | 27 | 897534A07 | GASKET SET, Powerhead | 1 | |
| - | 61 | 897148A09 | LONG BLOCK ASSEMBLY, (75/80) | 1 | |
| - | 61 | 897148A08 | LONG BLOCK ASSEMBLY, (115) | 1 | |